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Fig. 1. Position of adhesives in the triple diagram of aluminum oxide-silicon dioxide-calcium oxide
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Table 1. Chemical composition of Isfahan Steel blast furnace slag in percentage

Si0, ALO, CaO Fe0, MgO
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Table 2. Selected mixing designs
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Table 3. Compressive strength test results
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Table 4. The effect of increasing the concentration of sodium hydroxide on the compressive strength
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Table 5. Results of 28-day tensile strength test
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Table 6. Test results to determine the modulus of elasticity
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Table 7. Mechanical properties of concrete connection specimens
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Fig. 2. Geometric specifications and reinforcement details of the connection specimen (all dimen-
sions are in millimeters)
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Table 8. Mechanical specifications of longitudinal rebars
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Fig. 3. How to configure the experiment a- Real view b- Schematic view (all dimensions are in millimeters)
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Fig. 4. A- Specimen of geopolymer concrete connection at the end of 4% lateral drift ratio B- Spec-
imen of ordinary concrete connection at the end of 2.75% lateral drift ratio
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Table 9. Moment values and corresponding lateral drift ratio of the test
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crete B- Connection using ordinary concrete
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Table 10. Comparison of test results and acceptance criteria of ACI 374.1-05 regulation
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